Wl F | A US Environmental Protection Agency OMB Control No. 2040-0292
ocsran WIFIA Program EPA Form No. 6100-030
Letter of Interest Approval expires 4/24/2023

P R

WIFIA Letter of Interest Instructions

A prospective borrower seeking Water Infrastructure Finance and Innovation Act (WIFIA) credit
assistance must complete and submit this letter of interest form and provide requested attachments
to the U.S. Environmental Protection Agency (EPA) following the instructions in the Notice of Funding
Availability (NOFA). In its submittal, the prospective borrower:

1) Describes itself and its proposed project(s);

2) Provides key financial and engineering information and documents; and

3) Explains how the project meets the WIFIA selection criteria.

The prospective borrower should answer all questions in this form. Narrative answers can reference
source documents by including the name of the document and relevant pages or sections and providing
any referenced documents as attachments. The prospective borrower must sign Sections E and F in the
appropriate spaces.

A prospective borrower may assert a Confidential Business Information (CBI) claim covering part or all
of the information submitted to EPA as part of its letter of interest, in a manner consistent with 40
C.F.R. 2.203, 41 Fed. Reg. 36902 (Sept. 1, 1976), by placing on (or attaching to) the information a cover
sheet, stamped or typed legend, or other suitable form of notice employing language such as trade
secret, proprietary, or company confidential. The prospective borrower should also state whether it
desires confidential treatment until a certain date or until the occurrence of a certain

event. Information covered by a business confidentiality claim will be disclosed by EPA only to the
extent and only by means of the procedures set forth under 40 C.F.R. Part 2, Subpart B. Information
that is not accompanied by a business confidentiality claim when it is received by EPA may be made
available to the public by EPA without further notice to the prospective borrower. More information
about CBl is available in the WIFIA program handbook.

The total length of the letter of interest form should not exceed 50 pages, excluding any attachments.
Font size should not be smaller than 11-point Calibri. There is no limit to the number or length of
attachments provided. Attachments should be the most recent versions of the documents available at
the time of submission and may be draft or preliminary. Attachments must be referenced in the letter of
interest form to be considered.

The final letter of interest submission must include:
1) A completed, signed version of this letter of interest form
2) All attachments requested and referenced in the letter of interest form

When finished, the letter of interest form and attachments may be submitted by uploading the
documents to EPA’s SharePoint site. To be granted access to the SharePoint site, the prospective
borrower can request access to SharePoint by emailing wifia@epa.gov. After uploading the completed
letter of interest form and all attachments, emailing the WIFIA program office at wifia@epa.gov, with
the subject line: “[NAME OF PROSPECTIVE BORROWER] — [NAME OF PROJECT] — Letter of Interest
Submitted”.


https://www.epa.gov/wifia/wifia-funding-currently-available
https://www.epa.gov/wifia/wifia-funding-currently-available
https://www.epa.gov/wifia/wifia-program-handbook
mailto:wifia@epa.gov
mailto:wifia@epa.gov

Wl F | A US Environmental Protection Agency OMB Control No. 2040-0292
ocsran WIFIA Program EPA Form No. 6100-030
Letter of Interest Approval expires 4/24/2023

P R

After EPA’s intake process is complete, it will provide a confirmation email to the contacts listed in
Section D.

Additional instructions and resources for completing and submitting this letter of interest are available
in the NOFA, WIFIA program handbook, and WIFIA website (www.epa.gov/wifia). Questions may be
submitted to the WIFIA program office at wifia@epa.gov.

Burden

The public reporting and recordkeeping burden for this collection of information is estimated to average
60 hours per response. Send comments on the Agency's need for this information, the accuracy of the
provided burden estimates, and any suggested methods for minimizing respondent burden, included
through the use of automated collection techniques to the Director, Regulatory Support Division, U.S.
Environmental Protection Agency (2822T), 1200 Pennsylvania Ave., NW, Washington, D.C. 20460.
Include the OMB control number in any correspondence. Do not send the completed form to this
address.

Warning

Falsification or misrepresentation of information or failure to file or report information required to be
reported may be the basis for denial of financial assistance by EPA. Knowing and willful falsification of
information required to be submitted and false statements to a Federal Agency may also subject you to
criminal prosecution. See, for example, 18 U.S.C. §1001.

Additional information about the WIFIA program and the letter of interest form is available at
https://epa.gov/wifia and by contacting wifia@epa.gov.



https://www.epa.gov/wifia/wifia-funding-currently-available
https://www.epa.gov/wifia/wifia-program-handbook
http://www.epa.gov/wifia
mailto:wifia@epa.gov
https://epa.gov/wifia
mailto:wifia@epa.gov

""" _US Environmental Protection Agency OMB Control No. 2040-0292
VY : wiFia Program EPA Form No. 6100-030
" Letter of Interest Approval expires 4/24/2023

LETTER OF INTEREST

Provide the following information in this form or as narrative answers. Narrative answers can reference
source documents (include the name of the document and relevant pages or sections). Provide any
referenced documents as attachments.

Section A: Key Loan Information

1. Legal name of prospective borrower:

City of Makebelieve

2. Other names under which the prospective borrower does business:

None

3. Project name (assign a short name to the project for purposes of identification):

Makebelieve Wastewater Treatment Facility (WWTF) upgrade

4. Provide a brief description of the project(s) seeking financing. Limit the description to the
elements included in the estimated total projects costs in Question A-7. (Word Limit: 300).

The City of Makebelieve will upgrade the level of treatment and increase the capacity at the
existing 4 MGD Makebelieve WWTF. The upgraded plant will handle current and future flows
and treat to current limitations for ammonia and anticipated future limitations for nutrients.
The proposed project includes both the design and construction of the upgrade and new
treatment process.

The project will include the following major components. The capacity of the facility will be
increased to be able to treat an average daily flow of 5 MGD. A new treatment process, the
Kriiger Integrated Fixed Film — Activated Sludge (IFAS) Process, will be added to the plant to
treat ammonia to a level of 0.5 mg/l and to treat Total Kjeldahl (TKN) to below 10mg/I. The
Kriger IFAS process is hybrid process that combined an attached growth process (MBBR) with
an activated sludge process. In this process, media is placed in the aerated reactor basin(s).
Along with the new treatment process, the plant will require an additional primary clarifier,
two new secondary clarifiers, a new septage receiving station, and the retrofit of the existing
chlorine contact chamber to use for an ultraviolet disinfection system. The existing collection
system, headworks, anaerobic digester, biosolids dewatering, and septage receiving station on
site will be kept in operation.

Attachment B-1, the Preliminary Engineering Report, Sections 1-3, provides additional project
information and describes that project in more detail.



""" _US Environmental Protection Agency OMB Control No. 2040-0292
VY : wiFia Program EPA Form No. 6100-030
" Letter of Interest Approval expires 4/24/2023

5. Describe the project’s or projects’ purpose(s) (including quantitative or qualitative details on
public benefits the project will achieve). If the loan contains more than one project, the projects
must serve a common purpose. Describe the common purpose that the projects share (i.e.
addressing sanitary sewer overflows or improving drinking water quality). (Word limit: 300).

This project is needed to meet current and impending regulatory requirements. Currently, the
limiting factor in the existing plant meeting its discharge limits is its ability to treat ammonia.
The existing filter process train is incapable of removing ammonia, and the Rotating Biological
Contactor (RBC) system is organically limited. Therefore, a new treatment process must be
added to meet the effluent limitation for ammonia. In addition, the master plan for the future
of the Makebelieve WWTF requires the treatment of flows to meet not only current
regulations but anticipated future discharge limitation regulations. It is expected that nutrient
regulations (Nitrogen and Phosphorus) will eventually be placed on the facility. Thus, all
planning, for future expansions, includes treatment/modification for total Nitrogen and
Phosphorus removal.

The project is also needed to expand treatment capacity since the existing treatment plan is
approaching treatment capacity and additional growth is anticipated. Twenty-year projections
from the US Census Bureau and the city of Makebelieve’s own analysis predict that the
population of the service will increase to 36,000.

The Makebelieve WWTF serves approximately 30,000 people and is expected to serve
approximately 36,000 in the next twenty years. The plant discharges to the Makebelieve
River. The aquatic system of the Makebelieve River will benefit from ammonia and nutrient

6. Requested amount of the WIFIA loan (in dollars). This amount may be no more than 49% of the
estimated eligible project costs provided in question A-7 (except for systems that serve a
population of 25,000 or less and may request up to 80% of the estimated eligible costs):

$38,161,788

7. Estimated total eligible project costs (in dollars):

$ 77,881,200

8. Identify the date the prospective borrower will submit an application. (Assume invitations to
apply will be issued approximately 8 weeks from letter interest submission).

02/15/2023




""" _US Environmental Protection Agency OMB Control No. 2040-0292
VY : wiFia Program EPA Form No. 6100-030
" Letter of Interest Approval expires 4/24/2023

9. Identify the date the prospective borrower wants to close its WIFIA loan.

08/15/2023

10. Identify the type of entity that the prospective borrower is (pick one):

Corporation
Partnership

Joint Venture

o 0 = »

Trust
E. Federal, State, or Local Government Entity, Agency, or Instrumentality
F. Tribal Government or Consortium of Tribal Governments

G. State infrastructure Finance Authority

OO0®OO00

11. If option E, F, or G was selected in question A-10, does the prospective borrower have legal
authority to carry out the proposed project activities described in this Letter of Interest?

O Yes O No O Not Applicable

If yes, cite the legal authority.

Makebelieve Code § 34-2201.01 et seq.

12. If “C. Joint Venture” was selected in question A-10, describe the organizational structure of the
project(s) and attach an organizational chart illustrating this structure. Explain the relationship
between the prospective borrower, the project, and other relevant parties. Include individual
members or titles of the project team(s) and their past experiences with projects of similar size
and scope. If multiple parties are involved in the project’s construction, maintenance, and
operation, describe the project’s risk allocation framework.



snasr

w .

v v,
L
e

. US Environmental Protection Agency
: WIFIA Program
" Letter of Interest

W

OMB Control No. 2040-0292
EPA Form No. 6100-030
Approval expires 4/24/2023

13. Complete the following table to provide information about the jurisdiction and population

14.

15.

served by the system.

Jurisdiction served Total population of the % of jurisdiction population
[...]
relating to the project, and improvements to land), environmental mitigation (including
acquisitions pursuant to section 33 U.S.C. §3905(7)), construction contingencies, and
acquisition of equipment; and

Capitalized interest necessary to meet market requirements, reasonably required reserve
funds, capital issuance expenses, and other carrying costs during construction.

(d) Iron and steel products means the following products made primarily of iron or steel: lined or
unlined pipes and fittings, manhole covers and other municipal castings, hydrants, tanks, flanges,
pipe clamps and restraints, valves, structural steel, reinforced precast concrete, and construction
materials.

(e) Buy America Preference means the iron/steel, manufactured products and construction materials
used in a project are produced or manufactured in the United States, including:

(1)
(2)

all iron and steel used in a project across all manufacturing processes, from initial melting
stage through the application of coatings, occurred in the United States.

all manufactured product used in the project are produced in the United States; and the
cost of the components of the manufactured product that are mined, produced, or
manufactured in the United States is greater than 55 percent of the total components of the
manufactured product unless another standard has been established.

all manufacturing processes for the construction materials used in a project occurred in the
United States. Such as the following construction materials: “non-ferrous metals, plastic and
polymer-based products (including polyvinylchloride, composite building materials, and
polymers used in fiber optic cables), concrete and other aggregates, glass (including optic
glass), lumber, and drywall”

(f) Project means:

(1)

Any project for flood damage reduction, hurricane and storm damage reduction,
environmental restoration, coastal or inland harbor navigation improvement, or inland and

23



""" _US Environmental Protection Agency OMB Control No. 2040-0292
VY : wiFia Program EPA Form No. 6100-030
" Letter of Interest Approval expires 4/24/2023

intracoastal waterways navigation improvement that the Secretary determines is technically
sound, economically justified, and environmentally acceptable, including—
(A) a project to reduce flood damage;
(B) a project to restore aquatic ecosystems;
(C) a project to improve the inland and intracoastal waterways navigation system of the
United States; and
(D) a project to improve navigation of a coastal or inland harbor of the United States,
including channel deepening and construction of associated general navigation
features.
(2) 1 or more activities that are eligible for assistance under section 1383(c) of this title,
notwithstanding the public ownership requirement under paragraph (1) of that subsection.
(3) 1 or more activities described in section 300j—12(a)(2) of title 42.

(4) A project for enhanced energy efficiency in the operation of a public water system or a
publicly owned treatment works.

(5) A project for repair, rehabilitation, or replacement of a treatment works, community water
system, or aging water distribution or waste collection facility (including a facility that serves
a population or community of an Indian reservation).

(6) A brackish or sea water desalination project, including chloride control, a managed aquifer
recharge project, a water recycling project, or a project to provide alternative water supplies
to reduce aquifer depletion.

(7) A project to prevent, reduce, or mitigate the effects of drought, including projects that
enhance the resilience of drought-stricken watersheds.

(8) Acquisition of real property or an interest in real property—

(A) if the acquisition is integral to a project described in paragraphs (1) through (6); or

(B) pursuant to an existing plan that, in the judgment of the Administrator or the
Secretary, as applicable, would mitigate the environmental impacts of water
resources infrastructure projects otherwise eligible for assistance under this section.

(9) A combination of projects, each of which is eligible under paragraph (2) or (3), for which a
State infrastructure financing authority submits to the Administrator a single application.

(10) A combination of projects secured by a common security pledge, each of which is eligible

under paragraph (1), (2), (3), (4), (5), (6), (7), or (8), for which an eligible entity, or a
combination of eligible entities, submits a single application.

(g) Public entity means:
(1) a Federal, State, or local Governmental entity, agency, or instrumentality; or
(2) aTribal Government or consortium of Tribal Governments.

(h) Publicly sponsored means the obligor can demonstrate, to the satisfaction of the Administrator that
it has consulted with the affected State, local or Tribal Government in which the project is located,
or is otherwise affected by the project, and that such government supports the proposed project.
Support can be shown by a certified letter signed by the approving municipal department or similar
agency, mayor or other similar designated authority, local ordinance, or any other means by which
local government approval can be evidenced.

24


https://uscode.house.gov/view.xhtml?path=/prelim@title33/chapter26/subchapter6&edition=prelim
https://uscode.house.gov/view.xhtml?req=(title:42%20section:300j-12%20edition:prelim)

""" _US Environmental Protection Agency OMB Control No. 2040-0292

VY : wiFia Program EPA Form No. 6100-030

" Letter of Interest Approval expires 4/24/2023

(i)

(i)

(k)

State infrastructure financing authority means the State entity established or designated by the
Governor of a State to receive a capitalization grant provided by, or otherwise carry out the
requirements of, title VI of the Federal Water Pollution Control Act (33 U.S.C. 1381 et. seq.) or
section 1452 of the Safe Drinking Water Act (42 U.S.C. 300j—12).

Treatment works has the meaning given the term in section 212 of the Federal Water Pollution
Control Act (33 U.S.C. 1292).

WIFIA means the Water Infrastructure Finance and Innovation Act of 2014, Pub. L. 113-121, 128
Stat, 1332, codified at 33 U.S.C. §§ 3901-3914.

25



«"""_US Environmental Protection Agency
: WIFIA Program
“...”  Letter of Interest

OMB Control No. 2040-0292
EPA Form No. 6100-030
Approval expires 4/24/2023

Attachment A: Selection Criteria & Scoring

Project Readiness Criteria LOI Responses Evaluated

Readiness to proceed

Section A: Q8,Q9
Section B: Q2

Preliminary engineering feasibility analysis

Borrower Creditworthiness Criteria

Enables project to proceed earlier

Section A: Q4
Section B: Q1
LOI Responses Evaluated

Section C: Q15

Financing plan

Section B: Q6

Reduction of Federal assistance

Section C: Q16

Required budget authority

Evaluated as part of the creditworthiness review

Preliminary creditworthiness assessment

Project Impact Criteria

National or regional significance (5 points)

Section B: Q3, Q4, Q5 and review of credit documents
and credit information provided
LOI Responses Evaluated

Section C: Q1, Q2, Q3, @4, Q5

Protection against extreme weather events (25
points)

Section C: Q5, Q6

Serves energy exploration or production areas (5
points)

Section C: Q7

Serves regions with water resource challenges (5
points)

Section C: Q5, Q6, Q8, Q9

Addresses identified priorities (5 points)

Section C: Q9, Q10

Repair, rehabilitation, or replacement (5 points)

Section A: Q4
Section B: Q1

Economically stressed communities (25 points)

Section A: Q13
Evaluated based on national census data related to
jurisdiction.

Reduces exposure to lead & emergent
contaminants (25 points)

Section C: Q11

New or innovative approaches (25 points)

Section C: Q13, Q14




	Legal Name: City of Makebelieve
	Other Names: None
	Project Name: Makebelieve Wastewater Treatment Facility (WWTF) upgrade
	Project Description: The City of Makebelieve will upgrade the level of treatment and increase the capacity at the existing 4 MGD Makebelieve WWTF. The upgraded plant will handle current and future flows and treat to current limitations for ammonia and anticipated future limitations for nutrients. The proposed project includes both the design and construction of the upgrade and new treatment process.

The project will include the following major components. The capacity of the facility will be increased to be able to treat an average daily flow of 5 MGD.  A new treatment process, the Krüger Integrated Fixed Film – Activated Sludge (IFAS) Process, will be added to the plant to treat ammonia to a level of 0.5 mg/l and to treat Total Kjeldahl (TKN) to below 10mg/l. The Krüger IFAS process is hybrid process that combined an attached growth process (MBBR) with an activated sludge process. In this process, media is placed in the aerated reactor basin(s). Along with the new treatment process, the plant will require an additional primary clarifier, two new secondary clarifiers, a new septage receiving station, and the retrofit of the existing chlorine contact chamber to use for an ultraviolet disinfection system. The existing collection system, headworks, anaerobic digester, biosolids dewatering, and septage receiving station on site will be kept in operation.

Attachment B-1, the Preliminary Engineering Report, Sections 1-3, provides additional project information and describes that project in more detail.

	C11: 1
	C10: 1
	B1 - Doc1: Preliminary Engineering Report, Attachment B-1
	B1 - Doc 2: 
	B1 - Doc 3: 
	B1 - Doc 4: 
	B1 - Doc 5: 
	B1 - File 2: 
	B1 - File 3: 
	B1 - File 4: 
	B1 - File 5: 
	B1 - Report: Project planning began in Fall 2021 with the 2021 Facility Plan Update. 
	Proposed Security: An existing credit rating is not available. The project’s financial structure includes 49% or $38.1 million subordinate WIFIA financing with a proposed tenor of 30 years. The remaining 51% of funding will come from 30-year subordinate SRF financing (26% or $20.25 million) and PAYGO financing (25% or $19.5 million).  The City assumes an interest rate of 2.5% for the WIFIA financing and 2% for the SRF debt. The proposed security for the WIFIA loan will be the City’s wastewater revenue.

The City’s current credit ratings are strong with existing senior debt receiving an S&P rating of AA+ in 2017 based on the City’s strong cash reserves, stable system revenues, and strong rate setting authority. Subordinate debt received an S&P rating of AA. The rating was below the rating for senior debt due to the reduced cash flow available for junior debt after meeting senior obligations. 

Enterprise revenues are expected to grow as rate increases take effect. The City plans for 5% rate increases each year over the next 6 years (Attachment B-2). Additionally, user rates will be increased by an escalation factor tied to CPI. Revenue projections also consider the City’s growing user base. Historical populations trends have been projected through the loan life and user revenues have been increased accordingly.  

	B3: Not Available
	Pro Forma File Name: Makebelieve Pro-Forma (Attachment B-3)
	B4 - Explanation: 
	Estimated WIFIA Loan: 38161788
	Estimated Revenue Bonds: 
	Estimated SRF Loan: 20249112
	Estimated Borrower Cash: 19470300
	Estimated Previously Incurred Eligible Costs: 
	Estimated Other 1: 
	Estimated Other 2: 
	Estimated Total Sources: 77881200
	Estimated Cost -  Construction: 46728720
	Estimated Cost Design: 7788120
	Estimated Cost -  Planning: 3894060
	Estimated Cost -  Land Acquisition: 
	Estimated Cost -  Other Capital Costs: 11682180
	Estimated Cost - Contingency: 7788120
	Estimated Cost - Total Capital Costs: 77881200
	Estimated Cost - Financing Costs: 
	Estimated Cost - Other 1: 
	Estimated Cost - Other 2: 
	Estimated Cost - Total Uses: 77881200
	C16: Choice2
	C15: Choice4
	D1 - First Name: John
	D1 - Last Name: Doe
	D1 - TItle: City of Makebelieve Engineer
	D1 - Organization: City of Makebelieve
	D1 - State: MB
	D1 - Zip Code: 55555
	D1 - Street Address: 12345 Main St.
	D1 - Phone Number: 555-555-5555
	D1 - City: Makebelieve
	D1 - Email: john.doe@makebelieve.gov
	D2 - Organization: City of Makebelieve
	D2 - Street Address: 12345 Main St.
	D2 - Phone Number: 555-555-5556
	D2 - First Name: Jane
	D2 - Last Name: Smith
	D2 - Title: Director of Public Works
	D2 - City: Makebelieve
	D2 - Email: jane.smith@makebelieve.gov
	D2 - State: MB
	D2 - Zip Code: 55555
	Date Signed: 
	E1 - First Name: 
	E1 - Last Name: 
	E1 - Title: 
	E1 - Organization: 
	E1 - Phone Number: 
	E1 - Email: 
	F1 - Initial: 
	F1 - First Name: 
	F1 - Last Name: 
	F1 - Date Signed: 
	Economic Growth Explanation: The City of Makebelieve derives significant economic benefits from businesses associated with recreational fishing and ecotourism on the Makebelieve River. With the implementation of this project, ammonia and nutrient levels in the effluent being discharged into the Makebelieve River will be reduced. The treatment process will be added to the plant to treat ammonia to a level of 0.5 mg/l and to treat Total Kjeldahl (TKN) to below 10mg/l. This will have a positive effect on flora and fauna living in and nearby the river and allow the businesses associated with the river to continue to contribute to the economy.

The upgrade to the Makebelieve WWTF is a regionally significant project. The City of Makebelieve is the region’s fifth largest urban area and supports a number of regional industries including tourism, shipping, and healthcare. The City of Makebelieve’s efficiently functioning wastewater system is critical to the city’s ability to support continued economic growth of these industries. 

This project will create approximately 200 construction jobs and 30 permanent post-construction jobs operating the plant and associated work. 
	Domestic Preference: The City of Makebelieve will comply with all mandatory domestic preference purchasing requirements but does not intend to supplement with other voluntary procedures. 
	C4: Choice2
	C3 - Explanation: 
	C4 - Explanation: This project addresses the water quality concerns, specifically ammonia and nutrient levels, in the Makebelieve River and its tributaries and source water protection for the downstream communities of Southpoint and Someplace Else.  The treatment plant facility upgrade will ensure levels of ammonia and nutrients in effluent entering the river will meet current and anticipated limits. The project addresses the water resource challenge by adding a new treatment process using the IFAS process. The water quality of this river is important to sustaining the fishing and eco-tourism industries in and around the waterway.  Additionally, the project will protect the source water for downstream communities.
	C5: Choice1
	C6: Choice1
	C5 - Explanation: In accordance with the City of Makebelieve’s resiliency planning policies, the upgrades are being designed to the 500-year flood level.  In addition, the IFAS process being utilized allows for the flexibility to expand and upgrade to meet new demands. This is a highly desirable scenario because it minimizes the initial capital investment but maximizes potential for plant growth in the future without large future infrastructure investments.  The City of Makebelieve's resiliency planning policies have increased the recommended flood level from 200 year to 500 year to address expected climate change. 
	C6 - Explanation: Makebelieve will utilize the digester gas produced from the WWTF as renewable energy to make the treatment plant more energy-efficient, reduce operating costs long term and reduce environmental impacts.
	C7: Choice2
	C7 - Explanation: 
	C8: Choice1
	C8 - Explanation: The Makebelieve River supports recreational fishing and ecotourism in the City of Makebelieve as well as being home to many keystone species. With the implementation of this project, ammonia and nutrient levels in the effluent being discharged into the Makebelieve River will be reduced.
	C9: Choice1
	C9 - Explanation: As part of the City of Makebelieve’s Five-year Strategic Plan, protect water quality for the city’s surface and groundwater was one of the plan’s top priorities. This project supports this priority including implementation of strategies to fully support the beneficial uses for all 303(d) listed water bodies and a more robust, sustainably managed water resources system.